
 

 

Attachment A 

 

12400\121\444698.2:40110  1 

FINDINGS FOR MARINA COAST WATER DISTRICT FACILITIES OF  

 THE REGIONAL DESALINATION PROJECT ELEMENT   

OF PHASE I OF THE REGIONAL PROJECT ALTERNATIVE 

OF THE COASTAL WATER PROJECT  

 

 

I. INTRODUCTION 

On September 20, 2004, California-American Water Company (“CAW”) filed Application No. 

04-09-019 seeking approval of a project designated the “Coastal Water Project” from the 

California Public Utilities Commission (“CPUC”).  Application No. 04-09-019 remains pending 

before the CPUC.  Marina Coast Water District (“MCWD”) and Monterey County Water 

Resources Agency (“MCWRA”) have been active parties in the CPUC proceedings for 
[...]
system through the existing Monterey Regional Water Pollution Control Agency (“MRWPCA”) 

outfall, project water conveyance and storage infrastructure, including several miles of pipeline 

and an aquifer storage and recovery system.  The main differences between the Moss Landing 

Power Plant and the North Marina Alternative are the location and size of the desalination plant, 

the intake technology, and the outfall. 

The North Marina Alternative is anticipated to produce 8,800 afy of desalinated water in non-

drought years (and 10,900 afy in drought years) that would be delivered to CAW customers.  

Any source water that originated from the Salinas Valley Groundwater Basin (as measured by 

salinity) would be returned to the Basin through deliveries to the Castroville Seawater Intrusion 

Project (“CSIP”).  Because modeling indicates that source water pumped from the slant wells 

over the long term could include a small amount of intruded groundwater from the Salinas 

Valley Groundwater Basin, the North Marina Alternative includes a provision for excess 

desalinated water to be returned to the Salinas Valley Groundwater Basin via the CSIP’s storage 

pond and distribution to CSIP agricultural users.  Thus, desalinated water would be delivered to 

the CAW Terminal Reservoir for distribution to its customers and to the CSIP pond for 

distribution to the Salinas Valley Groundwater Basin. 



 

 

Attachment A 

 

12400\121\444698.2:40110  5 

C. The Regional Desalination Project 

The Regional Desalination Project will provide 10,500 AFY and include the facilities described 

in the Final Environmental Impact Report (FEIR) for the California American Water Company 

Coastal Water Project (CPUC, dated October 30, 2009, and certified by the CPUC on December 

17, 2009).  The water will go towards meeting the following needs:  

 Meet the requirements of the State Water Resources Control Board (SWRCB) Order 

95-10 and offset the reduced diversion from the Carmel River;  

 Respond to the adjudication of the Seaside Groundwater Basin and provide additional 

supply necessary to offset reductions in allowable pumping from the Seaside 

Groundwater Basin; and 

 Meet the approved redevelopment needs of the former Fort Ord as documented in the 

Fort Ord Reuse Plan. 

Of the 10,500 AFY produced by the Regional Desalination Project, CAW will receive 8,800 

AFY for use on the Monterey Peninsula and in the Cities of Seaside and Sand City, and MCWD 

will receive 1,700 AFY of water for use in the City of Marina and the former Fort Ord 

Redevelopment Area.  

The Project Facilities include components owned by three public agencies; MCWD, MCWRA, 

and MRWPCA.  In addition to the Project Facilities, the CAW facilities shall serve as 

distribution facilities to serve the CAW Service Area and are owned by CAW.   

The Project Facilities are described in more detail in the following paragraphs.  The descriptions 

shown are based on the Regional Project Facilities as described in the FEIR for the California 

American Company Coastal Water Project.  It should be noted that facility and pipeline sizing, 

alignment, and location are based on preliminary information developed for the FEIR and some 

details of the Regional Desalination Project will change as a result of detailed engineering that 

will be completed during development of the Preliminary Design Documents.  Appropriate 

supplemental CEQA documentation for any changes in project design would be prepared, if 

necessary.   

1. MCWRA-Owned Facilities.  The MCWRA-Owned Facilities include six 

Brackish Source Water Wells and Brackish Source Water Well Meter, a 

portion of the Brackish Source Water Pipeline, the Inland Water 

Monitoring Wells, and any related facilities. 

a. Brackish Source Water Wells and Brackish Source Water Well 

Meter:  The feed water to the Desalination Plant will be from six 

Brackish Source Water Wells, which will be drilled and perforated 

in the 180-Foot Aquifer of the Salinas Basin.  The Brackish Source 

Water Wells will be located within a band along the eastern edge 

of the beach dunes and west of Highway 1, between the Salinas 

River and Reservation Road. The final location and configuration 

of the Brackish Source Water Wells will be determined during 

development of the Preliminary Design Documents. Each Brackish 



 

 

Attachment A 

 

12400\121\444698.2:40110  6 

Source Water Well location will consist of an approximately 50-

foot by 50-foot fenced area that contains the wellhead facilities 

including pump, motor, meter, electrical, and related facilities. 

b. Brackish Source Water Pipeline:  Brackish water from the 

Brackish Source Water Wells will be conveyed in a 42-inch 

diameter pipeline to the Brackish Source Water Receipt Point 

Meter located near the intersection of Charlie Benson Road and 

Del Monte Boulevard.  The MCWRA portion of the Brackish 

Source Water Pipeline is approximately 10,000 feet long (final 

pipeline alignment and location of metering structure to be 

determined during development of the Preliminary Design 

Documents).  The Brackish Source Water Pipeline would also 

include appurtenances to facilitate operations and maintenance 

including air valves, blowoffs, and isolation valves. 

c. Inland Water Monitoring Wells:  The MCWRA will implement a 

groundwater monitoring program to verify that the Regional 

Desalination Project supports the Salinas Basin objectives.  To 

assess the potential effects related to this Regional Desalination 

Project, the MCWRA will utilize its existing network of 

monitoring wells and may expand that network in the future, if 

necessary and subject to compliance with CEQA at that time.  The 

well placement and measurement frequency will provide 

information to accurately represent the groundwater elevations in 

the 180-Foot Aquifer and correlative strata near Marina and in the 

North County area. 

2. MCWD-Owned Facilities. The MCWD-Owned Facilities include the 

Brackish Source Water Receipt Point Meter and a portion of the Brackish 

Source Water Pipeline, the Desalination Plant, the MCWD Meter, the 

CAW Meter, the MCWD Product Water Pipeline, the MCWD Outfall 

Facilities, and any related facilities. 

a. Brackish Source Water Receipt Point Meter and Pipeline:  The 

MCWD Brackish Source Water pipeline includes the Brackish 

Source Water Receipt Point Meter located near the intersection of 

Charlie Benson Road and Del Monte Boulevard, and 

approximately 10,000 feet of 42-inch diameter pipeline to convey 

brackish water from the meter to the Desalination Plant (final 

pipeline alignment and location of metering structure to be 

determined during development of Preliminary Design 

Documents). The MCWD Brackish Source Water Pipeline would 

also include appurtenances to facilitate operations and maintenance 

including air valves, blowoffs, and isolation valves. 



 

 

Attachment A 

 

12400\121\444698.2:40110  7 

b. Desalination Plant:  The Desalination Plant would be located in the 

northwest portion of a 220-acre parcel being purchased by MCWD 

from Armstrong Ranch. The proposed Desalination Plant would 

occupy approximately 10 acres and would include the following 

facilities: 

 Pretreatment System 

 Reverse Osmosis System  

 Post Treatment Conditioning 

 Residuals Management System 

 Chemical Feed and Storage Facilities 

 Non-Process Facilities 

(i) Pretreatment System:  Pretreatment processes at the site 

include horizontal multi-media pressure filters, anti-scalant 

chemical addition, pH adjustment, and potential ultraviolet 

(UV) pre-treatment for biofouling control. Pretreatment 

facilities will receive flow directly from the inlet pipeline at 

a pressure supplied by the intake wells.  The filters are 

included as a precaution to potential iron and manganese 

levels in the intake water. 

(ii) Reverse Osmosis System:  The design criteria for the 

Desalination Plant are shown below in Table 1.  The 

Desalination Plant would utilize membranes and vessels 

mounted in modules (arrays) with each array having a peak 

capacity of 2.0 MGD.  Six arrays would be installed to 

provide a firm capacity of 10 MGD even with one train out 

of service for maintenance.  The technologies proposed for 

the Desalination Plant are proven technologies and include 

high pressure feed pumps, RO membrane units, an 

intermediate break tank, as well as all components for RO 

system maintenance, such as pumps and tanks used for 

membrane flushing and chemical cleaning.  The selection 

of membranes and overall plant treatment process for the 

Desalination Plant is dictated by the Brackish Source Water 

and by the disinfection limits and water quality goals. The 

treatment goals for the Desalination Plant have been 

developed consistent with CDPH requirements, with the 

exception of boron, chloride and sodium.  A more stringent 

water quality goal will be used for boron (0.5 m/l), chloride 

(100 mg/l) and sodium (80 mg/l) to provide protection 

against horticultural toxicity.  A partial second-pass system 



 

 

Attachment A 

 

12400\121\444698.2:40110  8 

is included so that appropriate Product Water quality for 

boron, chloride, and sodium can be achieved. 

Table 1  Overall Plant Design Criteria 

Item Units Value 

Feed Water Quality
a
 

Maximum TDS-design basis  mg/L  35,000  

Average TDS
b
 mg/L  29,000  

Plant Design Criteria 

Percent Recovery - 1st pass  %  45%  

Percent Recovery - 2nd pass  %  90%  

Percent of First Pass Permeate Flow to Second Pass % 40% 

Overall Plant Recovery % 44% 

   

Plant Treatment Capacity  MGD  10.0  

Product Water (Permeate) Annual Production AFY 10,500 
a 

Predicted Total Dissolved Solids (TDS) concentration from GEOSCIENCE Support Services, Inc. (2008). 
b 

The minimum TDS concentration is to be determined from ongoing water quality testing. The RO design 

is to be evaluated for treating raw water of lower TDS than the maximum TDS concentration. 

 

(iii) Post-Treatment Conditioning:  The post-treatment 

processes for water produced at the treatment facility 

include re-mineralization with lime, re-carbonation with 

CO2, pH adjustment with sodium hydroxide, and 

disinfection with sodium hypochlorite. The product water 

will subsequently be stored in two 1.5 million gallon (MG) 

clearwells prior to distribution. 

(iv) Residuals Management System:  The brine stream from the 

reverse osmosis process will be discharged through the 

MRWPCA Outfall Facilities via the MCWD Outfall 

Facilities, consisting of a 2,500-foot-long, 36-inch diameter 

brine return pipeline extending from the Desalination Plant 

to the MRWPCA Outfall Facilities.  A storage 

tank/reservoir located at the Desalination Plant will be used 

to equalize brine before it is conveyed to the MRWPCA 

Outfall Facilities. Backwash from the horizontal multi-

media pressure filters will be discharged along with the 

plant’s brine flow or will be recycled back to MRWPCA’s 

headworks, pending additional analysis during 

development of the Preliminary Design Documents.  The 

regenerating chemicals used to clean the RO membranes 

will be discharged into a separate collection sump.  

Depending on the strength and nature of these waste 

chemical solutions, they would either be neutralized and 

discharged along with the plant’s brine flow, or they would 



 

 

Attachment A 

 

12400\121\444698.2:40110  9 

be pumped into tank trucks and transported to an 

appropriate offsite disposal site. 

(v) Chemical Feed and Storage Facilities:  Various chemicals 

to be used during treatment would be stored and processed 

onsite.  The chemicals include sodium hypochlorite, 

sodium bisulfite, antiscalant, carbon dioxide, citric acid, 

sodium hydroxide, and EDTA. 

(vi) Non-Process Facilities: The Desalination Plant would 

include non-process facilities, including an administration 

and operations building, laboratory facilities, chemical 

buildings, pump housing, parking lot, access roads, and an 

electrical building. 

c. MCWD Product Water Pipeline and the Meters:  A pump station 

located at the Desalination Plant site will pump the treated water 

approximately 37,000 feet through a 36-inch diameter force main 

to the Delivery Point located near First Street and Beach Range 

Road.  The Delivery Point facilities include the CAW Meter, a 

metering structure to measure the flow delivered to CAW, and the 

MCWD Meter, a metering structure to measure the flow delivered 

to MCWD.  Both pipelines would also include appurtenances to 

facilitate operations and maintenance including air valves, 

blowoffs, and isolation valves. The final pipeline alignments and 

location of metering structures will be determined during 

development of Preliminary Design Documents, and will be 

subject to CEQA compliance, if necessary. 

3. MRWPCA-Owned Facilities.  The MRWPCA owns the existing 

MRWPCA Outfall Facilities which consists of 12,742 lineal feet of buried 

land pipeline, and 11,286 lineal feet of underwater ocean pipeline.  The 

diameter varies between 48 inches and 60 inches.  The capacity of the 

MRWPCA Outfall Facilities as currently configured is 65 mgd.  MCWD 

will purchase capacity in the MRWPCA Outfall Facilities for disposal of 

brine in accordance with the Outfall Agreement between MCWD and 

MRWPCA dated January 20, 2010.  In addition to the outfall, MRWPCA 

will construct a Brine Receiving Facility (as defined in the Outfall 

Agreement) which will include facilities for holding, mixing, dilution, 

sampling, neutralization, aeration, treatment, and metering of influent 

Brine.  The Brine Receiving Facility will be owned by the MRWPCA, but 

shall be partially funded in accordance with the terms of the Outfall 

Agreement by MCWD as part of the Initial Capital Outfall Expenses for 

the Project Facilities.   

4. CAW-Owned Facilities.  The CAW Facilities include the distribution 

system needed to convey the Product Water from the Delivery Point 



 

 

Attachment A 

 

12400\121\444698.2:40110  10 

downstream of the CAW Meter to the CAW distribution system, plus 

other in-system improvements.  None of the facilities owned by CAW and 

downstream of the CAW Meter are part of the Project Facilities. 

The remainder of this document refers to the Regional Desalination Project as the “Project.” 

III. ENVIRONMENTAL REVIEW OF THE PROJECT 

Pursuant to the California Environmental Quality Act, Public Resources Code sections 21000 et 

seq. and the CEQA Guidelines, California Code Regulations, Title 14 sections 15000 et seq. 

(collectively “CEQA”) the CPUC prepared an EIR that analyzes the environmental effects of the 

Project.  For the purposes of CEQA, the CPUC is the lead agency for the EIR and MCWD is a 

responsible agency.  Pursuant to CEQA Guidelines section 15096, MCWD responded to 

consultation from the CPUC, attended meetings to discuss the scope and content of the EIR, and 

commented on the Draft EIR. 

The CPUC prepared a Notice of Preparation (NOP), which was circulated to local, state, and 

federal agencies on September 29, 2006.  Comments were requested by November 9, 2006.  

During the scoping period, the CPUC held a series of four scoping meetings in Castroville, 

Monterey, and Seaside to discuss the Project and to solicit public input as to the scope and 

content of an EIR.  On December 22, 2006, the CPUC issued a scoping report, summarizing 

issues and concerns identified by the public and various agencies during the scoping project.  

The scoping report was available for review on the internet and was mailed to agencies and 

individuals who requested copies. 

The Draft EIR was circulated for public review and comment in accordance with CEQA.  The 

Draft EIR was released on January 30, 2009 with a 75-day review period that ended on April 1, 